
LANXESS India Private Limited, Nagda 

Page 1 of 66 
 

 

Environment Clearance Compliance Report 
 

(F No. IA-J-11011/350/2018-IA- II(i) dated 17.06.2021) 

 
 

Six monthly compliance  
 

(For period October-2022 to March, 2023) 
 

 
 

 

Prepared by 
 

LANXESS INDIA PRIVATE LIMITED 
Birlagram, Nagda Junction 

District Ujjain - 456331 (M.P) INDIA 

 

 



LANXESS India Private Limited, Nagda 

Page 2 of 66 
 

INDEX 
 

Chapter Content  Page no. 

 Introduction 3 

1 Compliance of EC terms and condition 4-18 

2 Compliance of Environment Monitoring Program 19-25 

3 ZLD process to be describe 26-28 

Annexure-1 Air and Water monitoring report 29-34 

Annexure-2 Raw material storage with days quantity 35 
[...]
The Environmental statement for each 
financial year ending 31st March in Form-V as is 
being submitted to the State Pollution Control 
Board as prescribed under the Environment 
(Protection) Rules, 1986. We shall send 
Environmental statement – Form-V – Every 
year to MOEF on official email ID. 
 
Form-V has been attached as per Annexure-11.  

x.  The project proponent shall inform the public 
that the project has been accorded 
environmental clearance by the Ministry and 
copies of the clearance letter are available with 
the SPCB/Committee and may also be seen at 
Website of the Ministry and at 
https://parivesh.nic.in/. This shall be advertised 
within seven days from the data of issues of the 
clearance letter, at least in two local newspapers 
that are widely circulated in the region on which 
one shall be in the vernacular language of the 
locality concerned and a copy of the same shall 
be forwarded to the concerned Regional Office 
of the Ministry.  

An advertisement was published in local 
newspaper.  
 
Copy of advertisement has been attached as 
Annexure-12 

xi.  The project authorities shall inform the Regional 
Offices as well as the Ministry, the date of 
financial closure and final approval of the project 

Since fund is arranged from internal resource,  
Information about financial closure not 
required/ applicable.   
 

https://parivesh.nic.in/


LANXESS India Private Limited, Nagda 

Page 18 of 66 
 

by the concerned authorities and the date of 
start of the project.  

No construction required, only capacity 
enhancement, so no date of start of project is 
also not required.  

xii.  This Environmental clearance is granted subject 
to final outcome of Hon’ble Supreme Court of 
India, Hon’ble High Court, Hon’ble NGT and any 
other Court of Law, if any, as may be applicable 
to this project.  

The site is agreed to comply.   

12 The Ministry serve the right to stipulate 
additional conditions, if found necessary at 
subsequent stages and the project proponent 
shall implement all the said condition in a time 
bound manner. The Ministry may revoke or 
suspend the environmental clearance, if 
implementation of any of the above conditions is 
not found satisfactory.  

Noted. 

13 Concealing factual data or submission of false 
/fabricated data and failure to comply with any 
of the condition mentioned above may result in 
withdrawal of this clearance and attract action 
under the provisions of the Environment 
(Protection)Act, 1986. 

Noted. 

14 Any appeal against this environmental clearance 
shall lie with the National Green Tribunal, if 
preferred, within a period of 30 days as 
prescribed under Section 16 of the National 
Green Tribunal Act, 2010. 

Noted. 

15 The above conditions shall be enforced, Inter-
alia under the provision of the Water 
(Prevention & Control of Pollution) Act, 1974, 
the Air (Prevention & Control of Pollution) Act, 
1981, the Environment (Protection) Act, 1986, 
Hazardous and Other Wastes (Management and 
Transboundary Movement) Rules, 2016 and the 
Public Liability Insurance Act, 1991 along with 
their amendments and rules and any other 
orders passed by the Hon’ble Supreme Court of 
India / High Courts and any other Court of Law 
relating to the subject matter. 

Noted. Copy of CTO cum consolidated Air and 
water consent along with  hazardous Waste 
authorization and PLI copy to be attached as 
Annexure-13. 
  

   Additional Information:  

• Noise monitoring report – Annexure – 14 

• Photographs of Environment Lab – Annexure- 15 

------------------------------- 



LANXESS India Private Limited, Nagda 

Page 19 of 66 
 

 

Chapter-2 Compliance of Environment Monitoring Program 

Aspect Parameter Location 
Monitoring & 

Frequency 

Compliance action Compliance status 

Ambient Air 

Quality and 

work zone air 

quality 

PM10, PM2.5, 

SO2, NO2, CO & 

HC 

One Work 

Zone and one 

nearby location 

Twice in 6 

months 

Ambient air quality 

monitoring station has 

been installed at site.  

 

Ambient air quality and 

work zone air quality 

monitoring was done by 

M/s. AZIZ Lab, 

Pithampur (NABL 

certified Lab)  

Complied (Sample 

report attached)   

Process Stack 
SO2, HCl, Mist, 

Cl2 & VOC 
2 Stacks 

Twice in 6 

months 

On-line monitoring 

system has been 

installed on each process 

stack.  

 

Last manual Process 

stack monitoring was 

done in Co-gen plant in 

March /2023 by  M/s. 

AZIZ Lab, Pithampur 

(NABL certified Lab) 

Complied (Sample 

report attached)   

Ground Water 

Quality 

Physical, 

chemical and 

biological 

parameters 

including heavy 

metals 

2 locations 

near to project 

site 

Four times a 

year 

Ground water analysis 

has been carried out in 

September, 2022.  

Complied (Sample 

report attached)   

Noise Level Noise 

Two locations 

including one 

in project site 

and other one 

in nearby 

locations 

Twice in 6 

months. 

Noise monitoring is 

carried out at site and 

near by locations.  

Complied.  Data 

have been attached.  

 

 

Soil 

Physical and 

chemical 

parameters with 

organic content  

Two location 

near to waste 

storage area 

Four times a 

year 

Soil water analysis has 

been carried out in 

September, 2022.  

Complied (Sample 

report attached)   

 

 

 



LANXESS India Private Limited, Nagda 

Page 20 of 66 
 

Ambient air quality monitoring 

 

 



LANXESS India Private Limited, Nagda 

Page 21 of 66 
 

Stack Monitoring 

  



LANXESS India Private Limited, Nagda 

Page 22 of 66 
 

 



LANXESS India Private Limited, Nagda 

Page 23 of 66 
 

Ground Water analysis report  

 



LANXESS India Private Limited, Nagda 

Page 24 of 66 
 

Soil Monitoring

 



LANXESS India Private Limited, Nagda 

Page 25 of 66 
 

 



LANXESS India Private Limited, Nagda 

Page 26 of 66 
 

Chapter-3 ZLD process  

Zero Liquid Discharge- Process 

The effluents generated from the existing operations are treated in an ETP of capacity 300 KLD and   2 numbers of 

Post Treatment Reverse Osmosis plant (480+420 KLD) with evaporator. LIPL have maintained Zero Liquid 

Discharge status from 2012 after installation of Post Treatment Reverse Osmosis (PTRO) and MVRE (Mechanical 

recompression of vapors from Evaporator). Treated effluent from Effluent Treatment Plant is send to PTRO for 

further treatment and reject of PTRO is sent to MVRE for removal of salt and recover water. Recovered water is 

reused in process. Photographs of ETP, STP, PTRO and MVRE are shown in Figure below. 

ZLD Process 

 

Facility Design capacity 

Effluent Treatment plant 300 KLD 

Post treatment Reverse Osmosis 480+420 KLD 

Evaporator 260 KLD 

 

 

 

ETP

Treated water

PTRO I&II

Reject of PTRO 

Evaporator

Recovered 
Water 

Process Plants

Recovered 
water reused in 
process plants

Waste water 
from Process 

Plants



LANXESS India Private Limited, Nagda 

Page 27 of 66 
 

1. ETP 
• Collect process effluent from all the production plants taken in effluent collection tank . 

• Oil and grease remove manually in drums regularly through mug to scup . 

• Oil free effluent then transfer to the Equalization tank. The neutralization tank is provided for 

neutralizing the Effluent  . 

• An agitator and online pH indicator with control valve is provide for effective mixing in neutralization 

tank and maintain pH between 7.0 to 7.5 . 

• Collect  pH maintained effluent in gravity in Buffer tank . 

• FTYGT mixer is provided for mixing and pre-aeration purpose in buffer tank .  

• By Pump the effluent go to primary clarifier tank at constant uniform flow  

• Poly Aluminum Chloride (PAC) solution to dose at effluent transfer pump suction line. 

• POLY solution to dose at effluent transfer to pump discharge line. 

• Collect POLY and PAC dose Effluent in  primary Clarifier 

• Primary Clarifier with mechanism is provide to remove the suspended solids from the system. Flocculent 

dosing system  PAC and POLY solution is provided to enhance the solid settling process. 

• Due to PAC & POLY dosing, solid liquid separation is enhanced and sludge settles at the bottom of the 

primary clarifier tank  

• The supernatant Effluent over flowers to the aeration tank component taken in(C-4-A)  

• Transfer the sludge to hopper by pump bottom of primary clarifier. 

• Taken Supernatant water in Aeriation tank for secondary treatment 

• Nitrogen and phosphorous supplemented by addition of UREA and D.A.P . 

• The microbial culture development in the solid(MLSS)  

• Primary treated effluent enters in the compartment C4A. Then the partially degraded effluent along 

with the biomass overflow C4B & then to C4C tank. 

• Effluent along with the biomass enters by gravity secondary clarifier tank in the feed well chamber. Bio 

mass sludge being healthy settles at the bottom of the tank. Open bottom valve of the tank sludge 

recycle by the pump transfer in C4A tank  

• The clear treated water effluent overflow to V-notch chamber final Clear Treated water collection  tank 

• ETP treated water transfer to PTRO-II by Sand filter    

2. PTRO  

 

• Old RO reject & cooling tower blow down water collect in feed tank of PTRO I 

• Permeate of PTRO I go to cooling tower make up & reject go to feed tank of  PTRO II. 

• ETP treated effluent go to feed tank of PTRO II 

• Permeate of PTRO II go to cooling tower make up & reject go to Evaporator for further treatment. 

 

 

 

 



LANXESS India Private Limited, Nagda 

Page 28 of 66 
 

 

3. Evaporator 

 
• PTRO II reject water & B2 stream from BCHO plant collect in brine feed tank. 

• By pump this brine feed to reactor I. Caustic lye (48%) dosing done in reactor I for increase the 

Ph & removal of hardness. 

• After this brine enter in reactor II, where flocculent & poly dosing done. 

• Then brine enter in the clarifier. 

• Clarified brine go to clarified brine storage tank & sludge from bottom go to filter press. 

• In clarified storage tank ph adjust by dosing of HCl. 

• Now brine go to deaerator through PHE I. 

• Oxygen scavenger dosing done in deaerator. 

• After this brine collect in crystallization tank. 

• Then by pump, brine enter  in crystallizer loop through PHE II & PHE III. 

• For rising the temp of brine, steam dose in PHE III. 

• Circulation pump circulate the brine slurry in loop through heat exchanger. 

• At top of the loop steam has generate & this steam compressed by MVR I & MVR II . 

• By MVR I & MVR II this steam enter in heat exchanger & convert in to distillate. 

• This distillate collect in distillate tank & transfer for the further use through PHE I & PHE II. 

• Thick slurry at the bottom of loop pump to the centrifuge pusher/centrifuge decantor. 

• Salt has separate by centrifuge pusher/centrifuge decantor from slurry & mother liquor go to 

crystallization tank 

 

 

 

 

 

 

 

 

 

 



LANXESS India Private Limited, Nagda 

Page 29 of 66 
 

Annexure-1 Air Monitoring report 

Ambient Air Quality Summary Report - Year 2022 - 2023 (2nd Half) 
Sr. 
No. Parameters Unit Standard Location Oct-22 Nov-22 Dec-22 Jan-23 Feb-23 Mar-23 

1 Particulate Matter  PM10 µg/m3 100 

Administration Office 41.25 53.30 58.44 51.46 44.28 50.47 

  56.47 53.10 28.44 48.43 48.16 42.36 

Average 48.86 53.20 43.44 49.95 46.22 46.42 

Gulmohar 43.16 51.42 61.89 44.14 42.64 44.82 

  59.64 52.10 29.73 44.65 42.65 36.25 

Average 51.40 51.76 45.81 44.40 42.64 40.53 

Stores 48.68 52.30 64.73 52.25 49.55 52.75 

  54.49 50.39 28.41 52.85 42.32 47.55 

Average 51.59 51.35 46.57 52.55 45.93 5015 

Coal Yard 52.02 72.94 56.23 60.54 60.77 58.98 

  64.15 72.74 27.84 63.54 56.82 56.19 

Average 58.09 72.84 42.04 62.04 58.75 57.59 

2 Particulate Matter  PM2.5 µg/m3 60 

Administration Office 20.91 24.10 28.07 22.29 25.32 26.21 

  25.65 25.31 24.57 23.82 28.59 28.32 

Average 23.28 24.71 26.32 23.05 26.20 27.26 

Gulmohar 23.98 22.90 30.44 20.36 22.78 22.87 

  21.64 19.48 24.65 19.22 24.25 26.14 

Average 22.81 21.19 27.55 19.79 23.51 24.50 

Stores 24.42 27.30 28.94 24.14 29.71 28.92 

  24.99 24.39 24.73 24.53 29.41 30.58 

Average 24.71 25.85 26.84 24.33 29.56 29.75 

Coal Yard 26.46 30.67 29.63 32.28 32.78 30.44 

  26.94 29.29 24.81 29.52 32.58 32.19 

Average 26.70 29.98 27.22 30.9 32.68 46.53 

 



LANXESS India Private Limited, Nagda 

Page 30 of 66 
 

3 Sulphur Dioxide  SO2 µg/m3 80 

Administration Office 18.86 19.33 18.42 19.34 16.24 18.32 

  23.94 20.74 17.39 19.96 18.46 22.88 

Average 21.40 20.04 17.91 19.65 17.35 20.60 

Gulmohar 19.28 18.30 19.83 16.25 15.13 16.64 

  20.77 21.55 18.44 18.22 15.28 19.47 

Average 20.03 19.93 19.14 17.23 15.20 18.05 

Stores 22.03 24.30 18.77 19.85 24.12 20.25 

  19.93 19.44 17.31 20.47 20.78 24.23 

Average 20.98 21.87 18.04 20.16 22.30 22.24 

Coal Yard 23.46 30.12 16.14 25.28 27.28 22.58 

  25.94 20.37 18.73 21.54 25.12 27.89 

Average 24.70 25.25 17.44 23.41 26.20 25.23 

4 Nitrogen Dioxide NO2 µg/m3 80 

Administration Office 21.84 21.41 24.32 20.67 20.19 20.47 

  22.55 20.64 24.44 21.85 22.76 26.54 

Average 22.20 21.03 24.38 21.26 21.47 23.50 

Gulmohar 20.64 21.22 26.49 19.18 18.46 19.42 

  23.58 21.51 27.26 20.56 21.37 22.12 

Average 22.11 21.37 26.88 19.88 19.92 20.77 

Stores 22.82 26.21 24.88 24.82 21.64 22.36 

  27.39 29.41 26.44 25.44 25.29 26.34 

Average 25.11 27.81 25.66 37.54 23.46 24.35 

Coal Yard 23.72 23.45 26.68 27.64 27.12 26.95 

  26.12 21.52 25.82 29.87 27.32 28.38 

Average 24.92 22.49 26.25 28.76 27.22 27.67 

5 Carbon Monoxide CO µg/m3 2000 

Administration Office 382 431 579 466 460 421 

  361 432 564 374 464 426 

Average 372 432 572 420 462 423.5 

Gulmohar 302 214 594 225 298 357 

  291 246 604 220 356 386 

Average 297 230 599 222.5 327 371.5 



LANXESS India Private Limited, Nagda 

Page 31 of 66 
 

Stores 280 253 609 335 364 382 

  289 239 612 398 305 412 

Average 285 246 611 366.5 334.5 397 

Coal Yard 329 351 668 490 512 478 

  364 321 655 480 412 498 

Average 347 336 662 485 462 488 

6 Hydrocarbon HC µg/m3 5 

Administration Office ND ND ND ND ND ND 

  ND ND ND ND ND ND 

Average ND ND ND ND ND ND 

Gulmohar ND ND ND ND ND ND 

  ND ND ND ND ND ND 

Average ND ND ND ND ND ND 

Stores ND ND ND ND ND ND 

  ND ND ND ND ND ND 

Average ND ND ND ND ND ND 

Coal Yard ND ND ND ND ND ND 

  ND ND ND ND ND ND 

Average ND ND ND ND ND ND 

 *ND - Refers to Not detected.         
 



LANXESS India Private Limited, Nagda 

Page 32 of 66 
 

Sample - Co-Gen stack monitoring report March-23  

 



LANXESS India Private Limited, Nagda 

Page 33 of 66 
 

 

 

 

 



LANXESS India Private Limited, Nagda 

Page 34 of 66 
 

 

Sample – Ambient air quality March-23 

 



LANXESS India Private Limited, Nagda 

Page 35 of 66 
 

 

Annexure-2: Raw material storage with days quantity: 

Raw Material Maximum Storage  
 Capacity 

stored 
normally 

Unit Days of storage 

Toluene Nitration Grade 1740 1392 MT 10 

Liquid Chlorine Nil Nil MT Chlorine supplied via 
pipe line from 
neighbouring industry 

Azo-bis-isobutyronitrile (AZDN) 2 2 MT 30 

Caprolactum 5 5 MT 80 

Benzyl Chloride  158 140 MT 1.0 

D-Benzyl Ether (Captive Generation)  18 16 MT 2 

Sodium Benzoate (Captive Generation)  50 In plant MT 10 

Benzal Chloride (Captive Generation)  75 In plant MT 1 

Benzaldehyde 195 183 MT 4.0 

CINNAMIC ALDEHYDE 38 38 MT 3.0 

Sodium Acetate (Tri-hydrate) 120 120 MT 8 

Tetera Butyl Ammonium Bromide -(TBAB) 5 5 MT 30 

Boric Acid 10 10 MT 30 

Acetic Anhydride 80 72 MT 15 

Triehtylamine 1.5 1.5 MT 30.0 

98% Sulphuric Acid 20 10 MT 20 

Sodium Carbonate (Na2CO3) 50 50 MT 10 

Acetaldehyde 20 16 KL 3.0 

Caustic Soda Lye 24 20 MT 10.0 

Acetic Acid 2 2 MT 60 

        Finished goods material storage with days quantity: 

List of finished product 
Maximum storage 
capacity 

Stored 
normally 

Unit Days of storage 

Benzyl Chloride 160  140 KL 2.0 

Benzal Chloride 60  0 KL 0 

Benzaldehyde 195  185 KL 4.0 

Benzyl Alcohol 320  300 KL 4.0 